
 
FITTING INSTRUCTIONS 

Product: T13/T3  Frontal Protection System 

Vehicle: TOYOTA FJ CRUISER 2011+ 
Part No.   070SB13L85A     070SB03L85A        

 

For further information contact T.J.M. Head Office on (07) 3865 9999. Distributors Australia 
wide. 

File: F-1846 Page 1 of  18 18/06/2021 
 

Australian Standards Relating to Installing Vehicle Frontal Protection Systems (VFPS): AS 4876.1-2002 

a) Do not attach V.F.P.S. to vehicle using anchorages not intended for this purpose (e.g. engine mounting bolts), other than those 
specified by the V.F.P.S. manufacturer in this instruction. 

b) Do not use this product for any vehicle make or model other than those specified by the V.F.P.S. manufacturer (as above). 
c) Do not remove any plaques or labels from the V.F.P.S. 
d) Do not modify the structure of the V.F.P.S. in any way. 

 
 
 

¶ Read instructions fully before commencing fitment. 

 

¶ Left hand and Right hand components are determined as seated in the 
vehicle. 

 

¶ Check for (and remove) any build up in all captive nuts fitted to the FPS. 

 

¶ Be aware that a number of government / fleet departments require that the 
tow points be painted red. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Warranty 

1. If any product or part of a product manufactured by TJM is found to be defective during a period of three (3) years after the date of 
purchase, TJM shall repair (at TJMôs discretion) the defective product or part. 

2. Any defect in a product distributed by TJM, but not manufactured by TJM, shall be dealt with in accordance with, and to the extent of, 
the warranty offered by the manufacturer of that product. 

3. TJM does not warranty that the products manufactured by it comply with the laws of the place where those product are purchased or 
used. It is the sole responsibility of the purchaser to ascertain whether products being purchased, or the affixation of those products 
to any other object, comply with local laws. 

4. Except to the extent described in this warranty, TJM shall not be liable for any other claims, including claims arising from incorrect 
fitment, product or vehicle modification, faulty design, the use of the product on any indirect special or consequential damage or injury 
to any person, company or other entity. 

5. Modification or alteration to any product manufactured by TJM to enable fitment in conjunction with other vehicle accessories or 
modifications (e.g. lift kits) will void any warranty claims. 

 
 
 
 
 
 
 
 
 

Bolt tensions Dia. (mm) Nm ft.lbs Dia. (inch) Nm ft.lbs 

All bolt tensions 
are as follows 

unless otherwise 
specified. 

5 5 4 1/4ò 9 7 

6 9 7 5/16ò 22 15 

8 22 16 3/8ò 33 27 

10 44 32 7/16ò 55 43 

12 77 57 1/2ò 86 66 
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ITEM 
NO. 

Description  Qty  
Part 

Number  

PARTS LIST  

1 
T3 Deluxe FPS 

1 
F-509 

T13 Outback FPS F-643 

2 Chassis Mount 1 F-513 

3 Centre Guard 1 F-521 

5 Wing Guard LH 1 F-876L 

4 Wing Guard RH 1 F-876R 

    
FITTING KIT  

7 Chassis Brace Assembly RH 1 F-2040R 

6 Chassis Brace Assembly LH 1 F-2040L 

14 Mount Washer Plate 2 F-1813 

8 Winch Strap 2 F-520 

9 Number Plate Mount Hinge 1 F-524 

11 Number Plate Mount Hinge 1 89728 

16 M12 Nut Plate Assembly 2 87359 

17 Oil Cooler Bracket 1 F-2057 

24 Power Steering Line Bracket 1 F-2525 

24 Power Steering Line Locking Clip 1 F-2526 

25 Relay Bracket 1 F-2392 

26 Winch Control Box Bracket 1 F-5736 

27 Winch Control Box Bracket 1 F-5742 

13 Hawse Adaptor 1 F-523 

12 Fairlead Cover 1 F-522 

21 Inner Guard Bracket LH 1 F-1317L 

20 Inner Guard Bracket RH 1 F-1317R 

22 Fogligt Blanking Cover 2 92091 

 15 Winch Access Hole Cover Panel 1 92106 
 

ITEM 
NO. 

Description  Qty 
Part 

Number  

BOLT KIT  

N/A M5 x 0.8 x 20mm Pan Head Screw 2 K0688 

N/A M5 x 0.8 x 16mm Hex Head Screw 1 K0681 

N/A M5 x 0.8 Nyloc Nut 2 K0604 

N/A M5 Spring Washer 1 K0914 

N/A M5 x Ø10mm x 1mm Flat Washer 5 K0417 

N/A M6 x 1.0 x 12mm Pan Head Screw 2 K3273 

N/A M6 x 1.0 x 16mm Hex Head Bolt 2 K1232 

N/A M6 x 1.0 x 20mm Hex Head Bolt 8 K0550 

N/A M6 x 1.0 x 25mm Hex Head Bolt 22 K0551 

N/A M6 x 1.0 Flange Nut 9 K3033 

N/A M6 x 1.0 Nut 6 K0584 

N/A M6 Spring Washer 26 K0613 

N/A M6 x Ø12.5mm Flat Washer 8 K0897 

N/A 1/4" x Ï5/8ò x 1.3mm Flat Washer 32 K0626 

N/A M8 x 1.25 x 25 Bolt 12 K0553 

N/A M8 x 1.25 x 30 Bolt 3 K0554 

N/A M8 x 19mm x 1.3mm Flat Washer 19 K0628 

N/A M8 Spring Washer 15 K0620 

N/A M8 x 1.25 Nut 4 K0585 

N/A M10 x 1.25 x 25mm Hex Head Bolt 2 K0563 

N/A M10 x 1.25 x 35mm Hex Head Bolt 6 K0565 

N/A M10 x 1.25 x 40mm Hex Head Bolt 4 K0566 

N/A M10 x 1.25 Nut 18 K0579 

N/A M10 Spring Washer 18 K0621 

N/A M10 x Ø30mm x 3mm Flat Washer 26 WSST-W13 

N/A M10 x Ø21 x 2mm Flat Washer 4 K2900 

 N/A M12 x 1.25 x 35mm Hex Head Bolt 8 K0570 

N/A M12 x 1.25 x 50mm Hex Head Bolt 4 K0572 

N/A M12 x 1.25 Nut 8 K0581 

N/A M12 Spring Washer 12 K0977 

N/A İò x 1-1/4ò x 4mm Flat Washer 20 K0638 

N/A 76-127mm Hose Clamp 1 K1412 

N/A Plastic Push Clips 4 92629 

23 Ø24 x 5mm Spacer (to suit M8) 9 MTST-Q205 

18 Ø25 x 8mm Spacer (to suit M10) 4 F-2010 

10 Number plate Hinge bush 2 K1292 

19 Fog Light Washer Plate 4 88057 

N/A Inner Guard Cut Template 1 F-1846-T 
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1. Remove (& retain) the Plastic clips and screws 
which retain the top of the gril l. 

 

2. Release the clip on either side of the grill at the 
top. 

3. Pull the grill out of the lower clips. 

 

4. From both sides of the vehicle, remove (& 
discard) screws that are securing the bumper 
to the i nner guard. 

RHS SHOWN 

LHS SHOWN 

RHS SHOWN 
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5. On both sides of the vehicle, remove and 
discard the 4 screws retaining the underside of 
the bumper and the inner guard.  

 

6. Remove (& discard) the 4 plastic clips securing 
the top of the bumper.  

 

7. Gently disengage the clips along the each side 
of the bumper and remove the bumper f rom 
the vehicle. 

LHS SHOWN 

RHS SHOWN 
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8. Remove (& retain)  the screws retaining the 
plastic brackets from underneath the 
indicators. Pull the back of the bracket away 
and slide the front off of the white plastic T 
retainer (see next picture).  

 

 

 

9. On both sides of the vehicle, remove (& 
discard) the screw and nut retaining the cross-
member in front of the radiator.  Also remove 
(& discard) the single bolt in the centre of the 
strut.  

RHS SHOWN 

LHS SHOWN 
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10. Remove (& discard) the screws retaining the 
metal bracket beneath the headlight.  

11. Remove (& retain) the white plastic plug from 
the metal bracket.  

 

12. Remove the hidden nut and then carefully 
remove the metal bracket from under the 
headlight. It may be necessary to slacken the 
headlight brackets to aid removal of this 
bracket. 

 

13. Insert plastic plug retained in step 11 and use 
the screw retained in step 8 to secure the front 
flare. 

LHS SHOWN 

LHS SHOWN 

RHS SHOWN 
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14. Remove (& discard) the f lange nuts holding the 
intrusion beam to the chassis. 

15. Remove (& discard) the intrusion beam. 

 

16. On the right hand chassis plate, release the 
power steering lines by removing the screws 
and disassembling the O.E Power Steering Line 
Brackets. Retain the O.E Hose Rubber Sleeves 
for refitment at Step  21. 

17. Release and discard the O.E Power Steering 
Line Brackets by removing and discarding the 
M8 screw.  

 

18. Insert M12 nut plate (87359) into the ends of 
each chassis rail as shown. 

RHS SHOWN 

RHS SHOWN 

RHS SHOWN 

Point 16 

Point 17 
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19. Loosly fasten the chassis brace on each chassis 
rail as shown using M12x1.25x35mm bolts (2), 
İòx1-1/4òx4mm flat washers (2), M12 spring 
washers (2), M8x1.25x30mm bolts (1), 
M8x19mmx1.3mm flat washers (1) & M8 
spring washers (1). 

 

20. On the right hand side, remove and discard the 
M8 Fastener securing the Chassis Brace. 

21. Prepare the O.E Hose Rubber Sleeves as 
shown. 

 

22. Position the FJ Locking Bracket (F-2526). 

LHS SHOWN 

THIS M12 BOLT 
ALIGNS WITH THE 
NUT PLATE 
INSERTED IN END 
OF CHASSIS M12 BOLT 

M8 BOLT 

STEP 21 

STEP 20 




